State of Idaho, Division of Medicaid

Prior Authorization Form

METHADONE REAUTHORIZATION REQUEST
*CONFIDENTIAL INFORMATION*

	Phone: (208) 364-1829
	One drug per form ONLY – Use black or blue ink
	Fax: (800) 327-5541


	Participant Name:
	
	Medicaid ID #:
	
	Date of Birth:
	

	Prescriber Name:
	
	NPI #:
	
	Specialty:
	

	Prescriber Phone:
	
	Prescriber Fax:
	
	
	

	Pharmacy NPI #:
	
	Pharmacy Phone:
	
	Pharmacy Fax:
	

	
	
	
	
	
	


Methadone should not be considered a pain drug of first choice and should only be prescribed by healthcare professionals experienced in its use willing to follow consensus for prescribing guidelines1. Doses exceeding 40mg/day (320mg daily morphine equivalent) will require additional documentation to justify high dose.

Patients who have a history of methadone use will require follow up reports using this form. Incomplete prior authorization forms will result in an automatic denial. 

	Is request for methadone dose reduction/cessation?  (  Yes   (  No
	If yes, please complete Step 2.


	Step 1.
	
	
	

	
	
	
	

	Is the patient being followed by a healthcare provider that specializes in the area of practice involved with the source of the chronic pain?  (  Yes   (  No
	
	
	

	(  Chronic pain associated with cancer or end-of-life care
	
	
	

	(  Non-cancer related pain         Severity: Mild, Moderate or Severe
	
	
	

	Requested Dose and Frequency:
	
	
	

	Is the daily methadone dose less than or equal to 40mg?  (  Yes   (  No
	
	
	

	If No, what is the current daily dose? (Please consider alternative pain management agents and tapering off

	methadone if possible).  
	
	
	


	Current QTc interval:
	
	
	
	

	(*Tapering methadone or eliminating other risk factors is recommended when QTc interval is >500msec)
	
	
	
	


	Is the patient being prescribed benzodiazepines, short acting narcotics, or other long acting narcotic analgesics concurrently with methadone?  (  Yes   (  No
	

	If Yes, please specify individual agents and dosing/frequency:
	

	
	


	Step 2. Methadone cessation or dose reduction of chronic pain therapy request


	
	
	
	

	There is considerable variability in the rate at which patients can successfully taper off methadone; abrupt discontinuation is not advised. In physically-dependent patient, gradually reduce dose every 2 to 4 days. Please refer to “Opioid Tapering” at website: https://www.nhms.org/sites/default/files/Pdfs/Safely_Tapering_Opioids.pdf. 

	
	
	
	

	Requested dose/frequency:
	
	
	

	Previous dose/frequency:
	
	
	

	Other pertinent information:
	
	
	

	
	
	
	

	Please attach tapering plan.
	
	
	

	
	
	
	













Please see page 2
Table of morphine equivalents vs. methadone mg2
	Methadone Daily Dose
	Daily Morphine Equivalent
	
	

	10mg
	40mg
	
	

	20mg
	80mg
	
	

	30mg
	240mg
	
	

	40mg
	320mg
	
	

	80mg
	960mg
	
	

	100mg
	1200mg
	
	

	160mg
	1920mg
	
	


Methadone exhibits a non-linear relationship due to a long half-life and accumulation with chronic dosing. Small changes in total daily methadone dose may result in a disproportionately larger effect on total daily morphine equivalents.
1. Chou R, Cruciani RA, Fiellin DA, et al. Methadone safety: a clinical practice guideline form the American Pain Society and College of Problems of Drug Dependence, in Collaboration with the Heart Rhythm Society. J Pain. 2014;15:321-337
2. http://www.agencymeddirectors.wa.gov/opioiddosing.asp (accessed 6/3/2016)
To ensure continuity of care, please make sure corresponding ICD-10 diagnosis codes are submitted on professional office claims to Medicaid on a routine basis.

	Prescriber Signature:
	
	MD, NP, PA, DO, CNS, DDS
	Date:
	


By signing, the prescriber agrees that documentation of above indication and medical necessity is available for review by Idaho Medicaid in participant’s current medical chart.

All current PA forms and criteria for use are available at:  http//:www.medicaidpharmacy.idaho.gov (PA Criteria & Forms)       
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